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Test Problem . Impact Strength

Test Method : Tensile- Impact Strength ( ASTM D 6110 )

Test Object . Artificial Tree. size Pipe. 4 1/2"

Date of test . 29/06/2012

THIS IS REPORT that the specimens were submitted to our laboratory for the purpose

of tests. The results of tests were as follows

= 0.015-0.016 J/mm’

This report reflects our findings at time and of inspection only.
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